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TEST RAPORU
TEST REPORT
Miisterinin Adi/Adresi : NOVAWOOD - Nova Orman Uriinleri San. Tic. A.S / Gerede Organize Sanayi Bélgesi No: 101-2 Gerede —
Customer Name/Address Bolu
Teklif Numaras: : AZTEK-21-080
Order No.
Numunenin Ad: Ve Tarifi : Novawood Thermowood Iroko - Novawood Thermally Modified Iroko

Name And Identity Of Test ltem

Numunenin Kabul Tarihi 1 26.12,2021
The Date Of Receipt Of Test Item

Uygulenan Standort / Metot  : EN 1S0 9239-1:2010 Reaction to fire tests for floorings - Part 1: Determination of the burning behavior
Applied Standard / Method using a radiant heat source

Aciklamalar :-

Remarks

Deneyin Yapildig: Tarih 117.02.2022
Date Of Test

Raporun Sayfa Sayisi 14 ( four)

Number Of Pages Of The Report

Deney Ilaboratuvan olarak faalivet gosteren Alfianz Teknik, TURKAK'tan AB-1601-T akreditasyon dosya numarasi ile TS EN ISO/IEC 17025:2017
standardina gore akredite edilmistir.
Allianz Teknik accredited by TURKAK under registration number AB-1601-T for EN ISO/IEC 17025:2017 as test laboratory.

Tiirk Akreditasyon Kurumu{TURKAK} deney raporlarinin tommriigi konusunda Avrupa Akreditasyon Birligi(EA) ile Cok Tarafli Anlasma ve Uluslararasi
Laboratuvor Akreditasyon BirligifILAC} ile karsihikdr tamima anlasmosi imzolamisgtir.

Turkish Accreditation Agency {TURKAK) is a signatory to the European co-operation for Accreditation {EA) Multilateral Agreement {MLA) and to the International Laboratory
Accreditation Cooperation [ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports,

Deney ve fveya blgiim sonuglars, genisletilmis Sigiim belirsizlikderi { olmas: halinde } ve deriey metotlar bu raporun tamamiayici kisrmr olan takip eden
sayfatarde verilmistir.

The test and/or measurement results, the uncertainties { if applicable ) with confidence probability and test methods are given on the following pages which are part of this
report.

Bu ropor dzel deney talebine istinaden diizenlenmis olup, Standartlera Uyguniuk Belgesi niteliginde degildir. Portiyi temsil etmez, ayrnica ilan, rekiam

ve ihalelerde uyguniuk belgesi niteliginde kullamimaz.
This test report was prepared upon customer’'s request, can not be used as certificate of conforrmity to standards, does not represent a batch and can not be used as
conformity decuments for advertisements and procurements.

Beykoz Gayrimenkuf Yotinm insaat Turizm Sanayi ve Tic. A.§. bundon béyle rapor iceriginde “Allianz Teknik” olarak amiacaktir.
Beykoz Gayrimenkul Yatim ingaat Turizm Sanayi ve Tic. A.S. hereinafter to be briefly referred to as "Allianz Teknik" in the content of the report,

“Allianz Teknik” Allianz SE’nin tescilli bir markasidir. Bu Rapor Allianz Teknilc'in yazil izni olmadan kopyalanamaz veya ¢ogaltiiomaz. Belirtilen yénde
gdriinen herhangl bir islem gerekll yazih izin olmaksizin gegersiz olacaktir. imzasiz ve kasesiz roporiar gegersizdir. Bu rapor yalmizea ropor iceriginde

belirtilen test numuneleri igin gecerlidir.
“Allianz Teknik” is a registered tradernark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik’s written permission, Any such purported operation
shall be void without such written ¢onsent. Reports without signature and stamp are not valid. This report is valid exclusive ly only for menticned test samples.
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TEST REPORT

EN ISO 9239-1 Reaction To Fire Tests For Floorings - Part 1. Determination Of The Burning
Behavior Using a Radiant Heat Source

Sponsor { Name / Address )

NOVAWOOD - Nova Orman Uriinleri San. Tic. A.5 / Gerede Organize Sanayi
Bélgesi No: 101-2 Gerede — Bolu

Manufacturer { Name / Address )

NOVAWOOD - Nova Orman Uriinleri San. Tic. A.S / Gerede Organize Sanayi
Boigesi No: 101-2 Gerede — Bolu

Test Laboratory
{ Name [/ Address )

Allianz Teknik Earthquake & Fire Test And Training Center / Tirk-Alman
Universitesi, Sahinkaya Cad. No:90, 34820 Beykoz - ISTANBUL

Product and Test Details

Product Name { Model / Code )

Novawood Thermowood Iroko - Novawood Thermally Modified Iroko

Product Composition

Natural iroko

Product Details { Color /
Thickness / Density )

Colour: Honey-coloured, Thickness: 20 mm, Density: 650 kg/m3

Appearance and Mounting

Test samples have been placed in sample holder without any fixing
equipment. The fibre cement board (A2q-s1 class) specified in EN
13238:2010 standard has been used as a substrate behind the test
specimen.

Dimensions [ thickness x width x length ]:

Substrate: 6mm x 230mm x 1050mm

Test Sample: 20mm x 115mm x 1050mm

*Test samples ( two equal pieces ) have been placed
in sample holder without any air gap between the
pieces.

Date of Sample Arrival

26.12.2021

Details of Conditioning

EN 13238:2010 Article 4.3.b — Minimum 4 weeks, {23 £ 2} °Cand % (50 £ 5}
relative humidity

Test Method

EN IS0 9239-1:2010

Date of Test

17.02.2022

Test Results and Measured Values

Spread of Flame
Test Specimen No: Specimen 1 Specimen 2 Specimen 3 Specimen 4
Time to Ignition (s) 133 132 133 132
Time to Maximum Flame 962 1032 1002 1170
Spread (s) L}
Time to Flameout (s) 962 1032 1002 1170

“Allianz Teknik” Allianz SE'nin tescilli bir markasidir. Bu Rapor Allianz Teknik’in yazil izni olmadan kopyalanamaz veya cogaltiiomaz.
Belirtilen yénde gériinen herhangi bir islem gerekli yazli izin olmaksizin gegersiz olacaktir. Imzasiz ve kagesiz raporiar gegersizdir. Bu
rapor yalnizea rapor igeriginde belirtilen test numuneleri igin gegerlidir.
“Allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written
permission. Any such purported operation shall be void without such written consent. Reports witheout signature and stamp are not valid.
This report is valid exclusively only for mentioned test samples.
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Spread of Flame
Distance to Starting Point Time for Reaching of Flame Spread to Related Distance (s)
(mm) Specimen 1 Specimen 2 Specimen 3 Specimen 4
50 173 165 181 156
100 235 216 237 229
150 295 267 292 295
200 384 332 573 355
250 472 ;2; 941 430
300 579 513 - 511
350 - 582 - 755
400 - 762 - 844
450 - - 1013
Heat Flux and Smoke Production
Test Specimen No: Specimen 1 Specimen 2 Specimen 3 Specimen 4
HF-10 (kwW/m?) 7,07 6,24 9,40 6,65
HF-20 (kw/m?) 6,65 4,50 8,44 3,96
HF-30 (kw/m?) 6,65 4,50 8,44 3,96
CHF {kw/m2) 6,65 4,50 8,44 3,96
g’::‘:‘::c‘;"z;';r)"e Spread 330 440 250 r 470
——
LAmax (%} 2,59 2,05 1,41 2,84
TLA ot {%,min) 8,13 40,42 4,01 21,88
CHFrmean (kW/m?) 5,04
TLAmean (%,min) 23,48
Note: When calculating the mean valuses, the results of the test specimen 1,2 and 4 which have the same
orientation effect, were taken into consideration.

“Allianz Teknik” Allianz SE’nin tescilli bir markasidir. Bu Rapor Allianz Teknik’in yozih izni olmadan kopyalanamaz veya codaitilamasz.
Belirtilen yénde gbriinen herhangi bir islem gerekli yazih izin olmoksizin gegersiz olacaktir. Imzasiz ve kasesiz raporiar gegersizdir. Bu
rapor yoinizea ropor igeriginde belirtilen test numuneleri icin gecerlidir.
“Allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written
permission. Any such purported operation shall be void without such written consent. Reports without signature and stamp are not valid.

This report is valid exclusively only for mentioned test samples.
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Definitions:

The test results relate to the behavior of the test specimen of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of
the product of use. The results of tests are concerned only with the subject of testing.

The report shall not be reproduced except in full without the written approval of the testing
laboratory.

Brand, type and details of the components, when it is not possible to be verified by the laboratory, are
given according to the sponsor’s declaration and the responsibility belongs to the sponsor. The test specimens
are tested as received from the sponsor {(when the laboratory does not carry out sampling).

Heat Flux Profile
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“Allianz Teknik” Allianz SE’nin tescilli bir markasidir. Bu Rapor Allianz Teknik’in yazihi izni olmadan kopyalanamaz veya godaltilamaz.
Belirtilen yénde gériinen herhangi bir islemn gerekli yanli izin olmaksizin gegersiz olacaktir. Imzasiz ve kosesiz raporlar gegersizdir. Bu
rapor yalnizca rapor igeriginde belirtilen test numuneleri icin gegerlidir.

“Allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written
permissian. Any such purported operaticn shall be void without such written consent. Reports without signature and stamp are not valid.
This report is valid exclusively only for mentioned test samples.
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